



Oklahoma Department of Transportation Materials Certification

Division.: 07

Residency: ARDMORE

Contract ID: 070285

Project: SEC1702-143N(071)HP

Primary JPN: 2216107

Prime Contractor: SHERWOOD CONSTRUCTION CO., INC.

Monday, May 05, 2008

This is to Certify that:

The results of the tests used in the acceptance program indicate that the materials incorporated in the construction work, and the construction operations controlled by sampling and testing, were in conformity with the approved plans and specifications.

Independent Assurance samples and tests are within tolerance limits of the samples and tests that are used in the acceptance program. Any exceptions to the plans, specifications or IAS tolerance limits are listed and explained on the attached reports.

In accordance with Policies and Procedures, there are no remaining issues involving the following:

<input checked="" type="checkbox"/>	Unauthorized Samples	**	<input checked="" type="checkbox"/>	No Data Templates	**
-------------------------------------	----------------------	----	-------------------------------------	-------------------	----

**** Per Policies and Procedures, this indicator may not remain on Final Materials Certification Letter.**

Also in accordance with Policies and Procedures, the appropriate and final data reports covering the relevant issues noted with "X" in the items below are hereby attached as part of this certification:

<input checked="" type="checkbox"/>	Small Quantities	<input checked="" type="checkbox"/>	Final Outstanding Items	<input type="checkbox"/>	IAS Does Not Compare
<input checked="" type="checkbox"/>	Failed and Accepted	<input checked="" type="checkbox"/>	Sampling Checklist	<input checked="" type="checkbox"/>	Sample/Test Modifications

Resident Engineer

Seal

Distribution List:

- Residency Project File - 1 Original
- Materials Division - 1 Copy
- Construction Division - 1 Copy
- Field Division - 1 Copy
- FHWA - 1 Copy (when applicable)